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ER SERIES FRYERS REPLACEMENT PARTS

19 00-956368-000G6 Control Box Assy. (RH) (W/ Filter Switch) ,
20 00-956368-000G8 Control Box Assy. (LH) (W/O Filter Switch) |

. PARTS NOT ILLUSTRATED !

15

CONTROL BOX ASSEMBLY
(BEHIND DOOR)
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ER SERIES FRYERS REPLACEMENT PARTS

PART NO.

00-957822-00002
00-957822-00003
SD-032-07
00-956926-000G4
00-956926-000G2
00-416535-00006
00-416535-00007
00-416535-00004
00-499716-00003
00-499716-00004
00-956827-00002
00-428906-00001
00-427755-000G1
00-411242-00001
00-427755-000G2
00-427755-000G1
00-427755-000G1
00-956368-000G5
00-956368-000G6
00-956368-000G8

CONTROL BOX ASSEMBLY
(BEHIND DOOR)

NAME OF PART
Cover - Control BOX (LH).....couiiiiiiie et 1
Cover - Control Box (RH).......c.cooiiiiiiiiiieeee e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT....
Control Assy. - Behind Door With Led...........ccccceeiiieiiniiiieiiieee
Control Assy. - Behind DOOr NO LEA.........coiiiiiiiiiii et
Relay (Power) (Built Before 1/1/2010)........coiuiiiiieiie ettt e e 1
Relay (Power) (Built Before 1/1/2010)........eiiuiiiiieiie ettt e e 1
Relay (Heating) S.P.D.T. 24 V. COll.....c...oiiiiiiiiiiiiiie ettt 1
Plate - Control Mounting (LH)........ooiiiiiiieei et 1
Plate - Control Mounting (RH)......cooiiiiiii e 1
OVETTAY ... ettt e a et ettt nat e bttt ettt ee e 1
Rocker Switch Assy. S.P.S.T. (ON/OFF)......iiiiiiiiieiierie et 1
KINOD. .ttt ettt et e ettt b e et n et e e e e anee 1
RocCKer SWItCh ASSY. (STart).......uiii et e e 1
ROCKEr SWILCh ASSY. S.P.S.T . i e e e e e e 1
Rocker Switch Assy. S.P.S.T. (FILTER) (AF S@rES)......cccuiiiiiiiiiieiiee e 1
Control Box Assy. (LH) (W/ Filter Switch) (Incls. ltems 1, 3,4, 8,9, & 11 thru 17).................... 1
Control Box Assy. (RH) (W/ Filter Switch) (Incls. Items 2, 3, 4, 8, & 10 thru 17).......ccccevvveeeeenn. 1

Control Box Assy. (RH) (W/O Filter Switch) (Incls. Items 1, 3, 4, 8, 9, & 11 thru 16)
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PREVIOUS CONSTRUCTION
(C SERIES)

10-11-12-13-14

15-16

4-5-6-7

ﬁ RN D SERIES C SERIES

CONTROL PANEL (NCC)
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ER SERIES FRYERS REPLACEMENT PARTS

PART NO.

NS-046-89
00-426815-000G1
00-426815-000G2
00-497745-00003
00-497745-00001
00-913086-00003
00-913086-00004
00-427755-000G1
00-428906-00001
00-913086-00002
00-913086-00001
00-426815-000G1
00-426815-000G2
NS-046-89
00-958620-00001
00-958620-00002
00-427755-000G1
00-428906-00001
00-426732-00001
00-497422-00001

CONTROL PANEL (NCC)
NAME OF PART
Nut Assy. 6-32 Hex KEPS..............

Plate Assy. - Mounting (50 Series)
Plate Assy. - Mounting (85 Series)

Overlay - Vulcan (Boil) (BUIEON).......cc.oiiiiiiii e 1
Overlay - Vulcan (Filter) (BULON)........coiiiiiiii e 1
Control Assy. - Solid State (Boil Button) (InCls. &M 4).........ccouiiiiiiieeee e 1
Control Assy. - Solid State (Filter Button) (Incls. Item 5).........cccoooiiiiiiiii e 1
ROCKEr SWItCh ASSY. POWET........eiiiiiiiiiieit ettt e e 1
OVETIAY = POWET ...ttt et e e st e e s bte e e s abe e e esbe e e aasbeaesasseaesnsnnssnnnnnnen 1
Computer Cooking Assy. (Filter Button) (Incls. 15)...

Computer Cooking Assy. (Boil Button) (INCIS. 16).........cuuiiiiiiiiiiiiiiee e
Plate Assy. - MoUNtING (50 SEIIES)......ceiuuiiiiiiiieiiie ittt e e e e 1
Plate Assy. - MoOUNEING (85 SEIES)......ceiuuiiiuiiiiieiiie ittt e e e e 1
NUt ASSY. 8-32 HEX KEPS........eiiiiii ettt st e e e e 4
Overlay - Vulcan (Filter Button) Control Panel.............ccocuiiiiiiiiiiiiicie e 1
Overlay - Vulcan (Boil Button) Control Panel.............cccoooviiiiiiiicieceee e 1
ROCKET SWItCN ASSY.....cueiiiiiiiie ittt ettt b et e e e e eanee 1
Overlay - POWET........ccccovciiiiiiiicice

Overlay - Control Panel (Filter Button)..

Overlay - Control Panel (BOil)..........cceiiiiiiiiiiieiecie e
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ER SERIES FRYERS REPLACEMENT PARTS

208 VOLT - 24 kW

5

480 VOLT
208 VOLT - 17 kW

PL-59486

AY
1
1

53 00-414712-067ST 12 Gauge Wire |

~

POWER SUPPLY BOX

PARTS NOT ILLUSTRATED

-
4
1
A
~

F-43220 Rev. E (December 2023)



ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59486

PART NO.

SD-036-80
00-497095-00002
00-497095-00001
PB-002-26
FE-019-40
FE-023-55
00-414208-00002
NS-009-07
SC-119-90
WL-004-40
00-417856-00001
SD-032-07
00-976721-00009
00-976721-00011
00-976721-00010
00-945037-00050
00-945037-00063
00-411497-000C6
00-497096-00001
00-497096-00002
NS-047-32
00-416535-00007
SC-060-23
00-416535-00004
00-419317
00-427759-00001
SD-024-40
00-497266-000G4
00-428270-00003
00-428271-00005
00-410472-00008
00-417856-00001
00-414208-00002
SC-119-90
00-417856-00001
00-497266-000G1
00-428270-00003
00-428271-00005
00-410472-00008
00-417856-00001
00-497266-000G2
00-428270-00002
00-428271-00004
00-410472-00008
00-417856-00001
00-976610-00001
00-497361-00002
00-499219-000G1
00-499219-00001
00-428864-00001
00-416535-00004
SD-036-96
00-414712-067ST

POWER SUPPLY BOX

NAME OF PART AMT.
Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT.....cccoiiiiiiiiiiiieeiie e AR
Box - Power Supply (85 Series).........ccceveeenieenieiiiienieennns
Box - Power Supply (50 Series)......
Plug - Button (Slave Power Box)....
FUSE (15 AMP., 800 V. ).ttt ettt sttt et e et e e e e eane 2
Holder - Fuse (15 AMP., 300 V.)..ciiiiiiiieei ettt e e 2
Barrier - Terminal
N LT G A o 1= PP
Mach. Screw 6-32 x 1 Slotted Pan Hd........oouiiiii e 2
Lockwasher #10 HElICAL...........oiiiiii ettt e e e 4
Lug - Grounding (With SEt SCrEW)........coiiuiieiiie it e e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccccciiiiiniiniiiniee e 3
Transformer (120VAC, 24 V, 40 VA) (480V) (Starting S/N 650200475).........cccocveeeiieeeeininnnen. 1
Transformer (208 VAC, 24 V, 40 VA) (208 V) (Starting S/N 650200475)........cccccveriieeeeininnnen. 1
Transformer (240 VAC, 24 V., 40 VA) (Starting S/N 650200475).........ccccvreereeerieerenieeeneeeeeees 1
Contactor - 50 Amp. DEF (208/240 V.) (ER50)........ccccovrvereeennne AR
Contactor - 63 Amp. DEF (208/240 V.) (ER85).. AR
Contactor (3-Pole) (50 AMP., 120 V.) (480 V.).c.ueiiiiiiiieiieee ettt AR

Plate - Temperature Board (50 Series)
Plate - Temperature Board (85 Series)
LOCK NUE 4-40 HEX...oiiiiiie e st

Switch - Relay (240 V.) (BUilt BEOre 1/1/10).....ccueiieieiie et 1
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd..........

Relay - Filter - Fill Valve S.P.D.T. 24 V. Caoil...

Terminal - Stationary..........ccccceeeeeveenieiinees

CONtrOl - INEEITACE. ... .ttt e s
Self-Tapping Screw 6-32 x 5/8 Phil. Pan Hd., Type TT (SST)....cceetiiiiiriiieiiieeriee e 4
Box - Power Supply (480 V.) (Incls. Items 8, 10, 14, 15, & 29 thru 35).......cccceeviiiiiiiieeeeeee. 1
12 T0) el =] (== 1= SRR 1
Lid - Breaker BOX SMall..........c.coiiiiiiiiiiee ittt 1
Block - Terminal (3-POIE)..........oouiiiiiie ettt 1
Lug - Grounding (With SEt SCIEW).......ceueiiieiiiiii ettt e e e e e e e 1
Barrier - Terminal

Mach. Screw 6-32 x 1 Slotted Pan Hd...........cooiiiiiiiiiec e 2
Lug - Grounding (With S&t SCrEW)........ciiiiieiiie ittt e e e 1
Box - Power Supply (208 V., 17 kW) (50 Series) (Incls. ltems 15, & 37 thru 40)..............ccc.... 1

BOX = BIrBAKET ...t e e e e e e e as 1
Lid - Breaker BOX SMall..........c.ooiiiiiiiiie ittt 1
Block - Terminal (3-POIE)......cc.uiiiiiiieiee ettt e e 1
Lug - Grounding (With Set SCrEW).........oiiiiiiiiiiii e 1
Box - Power Supply (208 V.) (24 kW) (85 Series) (Incls. ltems 15, & 42 thru 47)...................... 1

BOX = BIEAKET ...ttt ettt e e e e 1
Lid Breaker Box With Breakers............ooiiiiiiiie et 1
BIock - Terminal (3-POIE).......ccoueiiiaeie ettt et e et e e e e e e e e e e s 1
Lug - Grounding (With SEt SCIEW).....cccouuiiiiiiii e 1
Breaker - Circuit (3-Pole) (ER85 208 V.)..

Bracket - Breaker (ER85 208 V.).......oiiiiiiieii ettt ettt sbe e e e e e 1
Plate - Control Mounting (Incls. ltems 49 thru 51).......cccoiiiiiiiiiie e 1
Plate - CoNtrol MOUNL..........oiiie et 1
Relay - PUMP (FIEI - PUMIP)...co ittt 1
Relay - Filter - Fill Valve S.P.D.T. 24 V. COll.......coiiiiiiiiiiiiieieeece e 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.......cocciiiiiiiiiiiiie e AR
12 Gauge Wire 67 In. (Contactor 1o EIemMent)...........cccooiiiiiiiiiiiiiceee e AR
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; 39 00-426610-00001 Gusset - Body RH X

LN

31-32-33-34

40 00-426610-00002 Gusset - Body LH
PARTS NOT ILLUSTRATED

_____________________________

NS ————

BODY UNIT
(WITHOUT FILTER)
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ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59478

PART NO.

00-499223-00001
00-499223-00004
00-499223-00011
00-499223-00009
00-421912-000G1
00-421911-000G1
00-422020-000G4
00-422021-00002
SD-036-96
00-419777-00004
RS-033-04
00-497296-000G1
00-420769-00001
SD-032-07
00-417014-00001
00-418320-00001
00-427825-00001
00-427824-00001
00-416950-00001
00-419652
00-427886-00001
00-428152-00001
00-413112-00012
00-421893-00001
00-421893-00002
00-419653
RS-033-02
00-428023-000G2
00-499487-000G3
00-499487-000G7
00-426806-000G1
00-426806-000G4
00-426814-00004
00-426814-00005
00-419777-00003
SD-036-03
00-427883-00002
00-427883-00004
00-426610-00001
00-426610-00002

BODY UNIT
(WITHOUT FILTER)

NAME OF PART

Basket - Twin (50 Series)
Basket - Twin (85 Series)

Basket - SiNGIE (85 SEMES)......ueeiuiiiiiiitie ittt AR
Basket SiNGIE (50 SEIIES).......iiuiiiiiiiiiiiie et AR
Hanger - Single Basket (85 Series)....

Hanger - Basket (50 SEMES).......coiuiiiiiiiiiiiieie ettt e e 1
FIu€ Wrap (SST) (85 SEIES)......ciiuiiiieiiiieiiieetie ettt e e e e 1
Flue Wrap (SST) (50 SEIES)......cciuiiiiiiiieiiieitie ettt sttt e e e 1
Self-Tapping Screw 8-18 x 3/4 Hex Hd., Type AB.......cccooiiiiiiiee e 2
Body - Side (SST)

RN o] o PP PPPPPPPP
IMIAGNEE ASSY ...ttt ettt ettt h e e bttt e a bt e e bttt e e e e et e eeeeaeeeeas 1
BUMIPET = RUDDET......cciiiiieie ettt e e e e e e st e e e e e e s e esneaeeaaeeesasn e aaeaaaes 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.... .10
Bracket - Rear SUPPOMt (50 SEMES).......uiiiuiiiiiiiiieiiee sttt ettt e e e e 1
Bracket - Rear SUPPOMt (85 SEMES).......uiiiuiiiiiiiiie ittt e e 1
Bracket - POWEr SUPPIY = REAT........coiiiiiiiiiiiiie et 1
Bracket - Power Supply - Front

Body - Bottom (Rear) (50 SEMES)......uueiuiiiiiiiieiiee ittt sttt e e 1
Body - Bottom (Rear) (85 SErES)......c.ueiuiiiiiiiieiiie ittt 1
Body - Bottom (Front) (50 Seri€s)........cocuiiiiiiiiiiiiii e 1
Body - BOttom (Front) (85 SEIHES)........ueiiiiiiiieeiiiee ettt et e e e e e e e e e as 1
Leg - Plate Mount (6 In.) (SST)

Caster - Plate Mount (With Brake)..........ccooiiiiiiiiii it 2
Caster - Plate Mount (Without Brake)...........ccuiiiiiiiiiiii e 2
Handle........cccoooiiiiiiii

Rivet - Pop

Hinge Assy

D0oOor Assy. (LH) (SST) (50 SEIIES).....ueiiureiiiiitieiiiee ittt ettt ettt e e 1
D0oOor Assy. (LH) (SST) (85 SEIES).....ueiiuieiuiiiiieeiiie ittt e e 1

Frame - Front Assy. (50 Series)
Frame - Front Assy. (85 Series)

Plate - Control (TERBOA).........coiiii ittt ettt ettt e e e e 1
Plate - Control (TERBBA).......oo ettt et et e et e e e be e e e nbeeeeaaaaaaans 1
BOAY = SIAE (SST). . eeitietiiiiit sttt ettt ettt 1
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB.

Screen - Basket SUPPOIt (50 SEMES)......uiiiuiiiiiiiieiiie ittt
Screen - Basket SUPPOMt (85 SEMES).......iiiuiiiiiiiie ittt 1

Gusset - Body RH
Gusset - Body LH
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\T'

41-42-43
44-45-46

34-35-36-37
38-39-40

PL-59479 |

BODY UNIT
(WITH FILTER)
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ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59479

PART NO.

00-499223-00001
00-499223-00004
00-499223-00011
00-499223-00009
00-421912-000G1
00-421911-000G1
00-422020-000G4
00-422021-00002
SD-036-96
00-427883-00002
00-427883-00004
SD-036-03
00-420596-00003
00-419777-00003
00-420596-00004
00-419777-00004
SD-032-07
00-417014-00001
00-418320-00001
RS-033-04
00-497296-000G1
00-420769-00001
00-416950-00001
00-413112-00007
00-413112-00012
00-959832-00001
00-959832-00002
00-427275-000G1
00-427373-000G1
00-956906-000G2
00-956906-000G4
00-419653
RS-033-02
00-499487-000G1
00-499487-000G2
00-499487-000G3
00-499487-000G4
00-499487-000G7
00-499487-000G8
00-428023-000G2
00-426806-000G1
00-426806-000G2
00-426806-000G3
00-426806-000G4
00-426806-000G5
00-426806-000G7
00-427886-00001
00-421893-00001
00-421893-00002

BODY UNIT
(WITH FILTER)

NAME OF PART

Basket = TWIN (50 SEIHES)....ceiuuieiuiieiet ettt ettt ettt bt sbe e e e e e bt e ste e senneeeeas
Basket - TWIN (85 SEHES)....cccuuiiiiiiiie ittt ettt ettt
Basket - Single (85 Series)... .
Basket - SiNGIE (50 SEMES).......uiiuiiiieiiieiiie ettt

Hanger - Single Basket (85 SErES)......cc.uiiiiiiiiiiieiii et 1
Hanger - Basket (50 SEMES)........couiiiiiiiiiiie ettt 1
Flue Wrap (SST) (85 Series)
Flue Wrap (SST) (50 Series)

Self-Tapping Screw 8-18 x 3/4 Hex Hd., TYPE AB.......ccooiiiiiiiiiiiie e 2
Screen - Basket SUPPOIt (50 SErIES).....coiuuiiiiiiiieiiiee ettt 1
Screen - Basket Support (85 SEri€s)......cccoveerieiiiiiiiiiieiieeeeee

Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB

Body - Side (SST) (LH) (3ER50 & 4ER50 Series)...........ccevvvenreenen.

Body - Side (SST) (LH) (85 Series, 1TER50, & 2ER50 S€rES).......cccvevriuiieiiieeiiiieiieeeiieeee e
Body - Side (SST) (RH) (AERB0 SEIES)....ccueeiuieiieieiiesiiesieesieeie e see e eee e sneesneeneeeanneee e
Body - Side (SST) (RH) (85 Series, 1ER50, 2ER50, & 3ER50 Series)...

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccociiiiiniiiiiicicee e
Bracket - Rear SUupPOrt (50 SEMES)........coiuiiiiiiiiie ittt 1
Bracket - Rear SuppOrt (85 SEES)........coiuiiiiiiiiieiiie ittt 1
LRI o] o PP 1
Magnet Assy

BUMPET - RUDDET ... ettt st e e e e e e e e e s 1
Body - Bottom (Rear) (BER50 & 4ERS50 SEIES)......cccuiiiiiiiiiieiiiie ettt e e 1
Leg - Screw-in Mount (6-1/4 In.) (SST)....c.ccceevueenne

Leg - Plate Mount (6 In.).....cccccceeieenen.

Caster - Screw-In Mount (With Brake).........

Caster - Screw-In Mount (Without Brake)............coooiiiiiiiii e 2
Body - Bottom Frame (2ER50, 3ER50, & 4ER50 S€ri€S).......ceeiuiiiriiiiiiiiiiie e 1
Body - Bottom Frame (2ER85 Series)

Body - Bottom Frame (50 Seri@S).......ccueiiiiiiiiiieiieiiieee et
Body - Bottom Frame (85 Seri€S).......ccuiiiiiiiiiiiiiie et 1
HANAIE......c ettt ettt e e e st e e e e e 1
RNV e o] o PP
Door Assy. (LH) (SST) (3ER50 & 4ER50 Series)..

Door Assy. (RH) (RH) (SST) (AER50 SEIIES)......cccuuiiiiiiieiiieiiie ittt ettt a e
Door Assy. (LH) (With HINg€) (SST) (50 SEMES)....cuuterueeiiiiaiieiiiesiiee it eiee e e e 1
Door Assy. (RH) (With Hinge) (SST) (2ER50, 3ER50, & 4ER50 Seri€s)........cccceeriveriiieeeeannnns 1
Door Assy. (LH) (With HINge) (SST) (85 SEMES)....cuutrruieiieiiiieiiiesiie ettt 1
Door Assy. (RH) (With Hinge) (SST) (2ER85 Series).........cccveiiiiieiiiiieiieceeneeeereeee e 1
Hinge Assy. - Door LH (B3ER50 & 4ERS50 SErES)........ueiiiiiiiiiiiiiiesiie ettt 1

Frame - Front Assy. (1ER50 Series)
Frame - Front Assy. (2ER50 Series)
Frame - Front Assy. (3ER50 Series)
Frame - Front Assy. (1ER85 Series)
Frame - Front Assy. (2ER85 Series)
Frame - Front Assy. (4ER50 Series)
Body - Bottom (Front) (3ER50 & 4ER50 Series)....
Caster - Plate Mount (With Brake)...........cooiiiiiiiiiiie e 2
Caster - Plate Mount (Without Brake)...........ccueiiiiiiiiiiii e 2
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‘' 31 00-420588-00004 Bracket - Upright \:
32 00-422376-00001 Brace - Spring Retainer! 1-2
33 00-422377-00001 Brace - Spring Retainer:

1 34 00-956636-00001 Bracket - Bulb Locator
1

35 00-497572-000G2 Pipe - Boil Out Bypass
N PARTS NOT ILLUSTRATED

N ————

TANK AND DRAIN
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ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59480

PART NO.

00-421844-000G3
00-421842-000G3
00-410863-00002
00-410863-00007
FP-028-14
00-402570-00003
NS-047-69
00-913111
00-426805-000G1
00-426801-00002
00-497567-000G4
00-497567-000G9
00-497569-000G3
00-497566-000G1
00-497566-000G4
00-497568-000G1
00-497571-000G1
00-420726-00001
00-420553-00002
FP-036-32
FP-036-33
SC-036-13
00-497409-00001
00-419351-00001
00-420553-00002
00-420726-00001
FP-036-32
FP-059-54
SC-036-13
00-406363-00001
00-420588-00004
00-422376-00001
00-422377-00001
00-956636-00001
00-497572-000G2

TANK AND DRAIN

NAME OF PART AMT.
TaANK ASSY. (50 SEIES).....ueiiiiiiiie ittt ettt ettt b et e e et e et e e sbe e e ete e e ebe e et e e e e annneeeas 1
TaANK ASSY. (85 SEIES).....ueiiiieiieie ettt ettt b et e bt e et e e s be e e bt e e bt e et e e e e nnneeeas 1
SEHP = GrEaSE (50 SEIHES). .. eeiutiiiuiee ettt ettt ettt ettt e b e e st e et eebe e ebee e nnaeeeeeean 1
Channel - Grease (85 SEMES).....uuiiiurii ittt e bt e e e e e e 1
Pipe = PIUG 172 S. HO...o ettt AR
Eye Bolt......ccoviiiiieeen. AR
Lock Nut 6-32 Hex... AR
Valve Assy. (INCIS. IHEMS 9 & 10).....eiiiiiiiieiiie et e e e e e e ee e e e e e e e e anes 1
SWITCN ASSY ...ttt ettt ettt e e 1
Magnet - Switch Element Head............ccc.ooiiiii e 1
Pipe - LH Drain With Spout (2ER85 Series)....
Pipe - Drain (LH) With Spout (2ER50 SEri€S).......cccuiiiiiiiiieiiiiie e
Pipe - Drain (Center) With Spout (4ER50 SEMES)........ueiiueiiiiiiiieeiie et e e 1
Pipe - Drain (ENd) (50 SEIES)......ciiuiiiiieiiieiii ettt ettt ettt ettt et e et e b e saaeensaeeaeaannes 1
Pipe - Drain (ENd) (85 SEIES)......ciitiiiiieiiieiiei ettt ettt ettt sne et e e e e e 1
Pipe - Drain (Center) (4ERS0 SEIHES)......c..iiiiiiiieiie ettt e e 1
[ 0o T B =1 O U P P PSPOPPPPRN 2
FIANGE = PIPE 1-1/4 TNttt ettt ettt e e e 1
GASKEL = SHlICONE........eiitie ittt 1
LT oYt G I = ] PSR 1
PIPE 1-1/4 X 2 1/2 TBE ... ettt ettt ettt et ent e e e eneeeanne 1
Cap Screw 1/4-20 X 3/4 HeX Ha.......ooiiiii e 2
Clamp = Drain TUDE. ...ttt e et e e e st e e e eate e e e sabaee e enneeeennnnnnnnnan AR
Hose - Connect
GASKEL = SHlICONE.......eiiiiiiii e 1
FIANGE = PIPE 1-1/4 TNttt ettt e b e et e s ee e e bt e sabeenbaeeaeeannns 1
Pipe 1-1/4 X 2 TBE......ccoeiiieeiieieee
Pipe 1-1/4 x 4 Pipe 1-1/4 x 2 1/2 TBE...
Cap Screw 1/4-20 x 3/4 Hex Hd............
SPriNG = DOOT (LONG). ..ttt ettt ettt b e et saeeetee e e e eenes
Bracket - UPFGht........ooiiiiii ettt e e e 1
Brace - Spring Retainer (50 Series)...
Brace - Spring Retainer (85 Series)......
Bracket - Bulb Locator........................
PiIpe - BOIl QUL BYP@SS.......uiiiiiiiiiiie ettt e e bt e e e st e e e e st e e e e e e e e e aaaaaaens
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ER SERIES FRYERS REPLACEMENT PARTS

18 00-414146-00002 Thermostat Hi-Limit
19 00-426801-00001 Switch - Wired

1
1
1
1 20 00-426801-00002 Magnet - Switch Element Head

1 21 00-422380-00001 Clamp - Rear Lower Element

' 22 00-414178-000G3 Clamp - Top Element Assy. With Guard
1 23 00-422381-000G2 Clamp - Top Element Assy. With Guard
1 24 00-422414-00001 Clamp - Front Lower Element

i 25 00-427764-00001 Clamp - Front Lower Element

26 00-414305-00001 Gasket - Wire Chase
27 00-416736-00001 Gasket - Element Flange

\ PARTS NOT ILLUSTRATED

HEATING ELEMENT ASSEMBLY

PL-59481 |

F-43220 Rev. E (December 2023)
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ER SERIES FRYERS REPLACEMENT PARTS

HEATING ELEMENT ASSEMBLY

ILLUS. PART NO. NAME OF PART AMT.
PL-59481

1 00-421829-000G1  Element Head ASSY. (85 SEIES).....ccuiiiuiiiiieiiieaiie ettt ettt ettt e e e e ainee 1

2 00-422322-000G1 Element Head Assy. (50 Series).....

3 00-422737-00001  Probe - Thermistor (85 Series)....

4 00-422737-00002  Probe - Thermistor (50 Series)....

5 00-416782-00001  Bracket - Hi-Limit.......coooiiiieee e et

6 00-416782-00002  Bracket - Hi-Limit........cc.oiioiiiei et et 1

7 00-414177-00001  Clamp - Bottom Element (50 Series)

8 00-422380-00001  Clamp - Bottom Element (85 Series)

9 00-422381-000G1 Clamp - Top Element ASSY. (85 SEIHES).....cccuiiiiiiiiiiiiie ettt e e
10 00-414178-000G2 Clamp - Top Element Assy. (50 Series)..........
11 00-416741-000G9 Element Assy. (208 V., 8500 W) (50 Series)
12 00-416741-00G12  Element Assy. (480 V., 8500 W) (50 Series)
13 00-416741-00G11  Element Assy. (240 V., 8500 W) (50 Series)
14 00-421892-000G1  Element Assy. (208 V., 12000 W) (85 SEIES)......ccuerriiirieriiiiii ittt 2
15 00-421892-000G4 Element Assy. (480 V., 12000 W) (85 SEIES).......ererierereerirreenieeeenieseeseseeeesieeeeseeeesneeeeneees 2
16 00-421892-000G3  Element Assy. (240 V., 12000 W) (85 SEIES).......erueriererierierienieeeenie e e et seeeeneeee e 2
17 SD-036-80 Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT........ooiiiiiiiieiiiiie e 8
18 00-414146-00002  Thermostat Hi-Limit............cooiiiiiiiie et 1
19 00-426801-00001  SWItCh = Wittt sa et b et na et e bee e et 1
20 00-426801-00002 Magnet - Switch Element Head
21 00-422380-00001  Clamp - Rear Lower Element (85 SErES).......cccuuiiiiiiiiiiiiiie ettt e e 1
22 00-414178-000G3 Clamp - Top Element Assy. With Guard (50 SEri€S)........ccuueiuiiiiiiiiiiiie e 1
23 00-422381-000G2 Clamp - Top Element Assy. With Guard (85 SEri€S).........c.ueruiiiiiiiiiiiie e 1
24 00-422414-00001  Clamp - Front Lower Element (85 SErES)........uuiiiiiiiiiiieiii ettt 1
25 00-427764-00001  Clamp - Front Lower Element (50 SEIES)........uuiiuiiiiiiiiieiiieiie ettt 1
26 00-414305-00001  Gasket - WiIre ChaSe........ccueiiuiiiiiiiiiii ettt ettt ettt e e e e e 1
27 00-416736-00001  Gasket - EIeMeNt FIANGE..........ooouiiiiiiiiii ettt e e 4
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ER SERIES FRYERS REPLACEMENT PARTS

25 00-521820

26 NS-046-52

27 00-422281-00007
28 00-422281-00008
29 00-958681-00001

00-428914-000G1
31 00-497320-00002

32 00-422304-000G4
33 00-499489-000G1
34 00-499491-000G1

w
o

U-Bolt

Nut Assy. 1/4-20 Hex
Hose -
Hose -
Support - Oil Return

Harness - Pump

Harness - Extension (Filter Swtch)
Harness - ERF

Harness - Branch, ERF

Harness - ERF (T)

| PARTS NOT ILLUSTRATED

Discard (6 Ft.)
Discard (4 Ft.)

=== —

8-9

15

OIL RETURN
(STAND ALONE WITH FILTER)

Jefferson Brand
6-7 Before 6/18/14

F-43220 Rev. E (December 2023)
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ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59482

PART NO.

00-419251-00001
FP-013-17
FP-035-91
00-418786-00001
FP-035-91
00-428691-00002
00-428691-00003
00-959909-00001
00-959909-00002
FP-035-91
FP-019-25
FP-085-79
FP-090-79
00-418781-00001
00-426602-00002
FP-013-17
00-426567-00003
00-426567-00002
SC-114-01
00-426602-00001
00-417792-00008
FP-077-68
FP-035-95
FP-077-68
00-521820
NS-046-52
00-422281-00007
00-422281-00008
00-958681-00001
00-428914-000G1
00-497320-00002
00-422304-000G4
00-499489-000G1
00-499491-000G1

OIL RETURN
(STAND ALONE WITH FILTER)
NAME OF PART AMT.
Fitting = 90 DEG. SWIVEL ... ..iiiiiiiiiie ittt ettt e e e e 1
Elbow - Street 1/2 x 90 Deg..
PIPE 1/2 X 1=1/8 TBE ...ttt ettt ettt et e eene e et et e eneenneeanneeeanns
VAIVE = CRECK. ... ittt ettt e e et e e e et e e et e e e nee e e e e nteeeeenteenaeeeaeeens
PIPE 1/2 X 1-1/8 TBE ...ttt ettt ea ettt enn e e e neeeanne 1
Valve - Solenoid (120 V.) (Before 6/18/14)
Valve - Solenoid (208 V.) (Before 6/18/14) .
Valve - Solenoid (120 V.) (Starting 6/18/14).......ccoiiiieiiiieiiieie e AR
Valve - Solenoid (208 V.) (Starting 6/18/14).......cccuue ittt AR
PIPE 1/2 X =118 TBE ...ttt ettt ettt aane 1
TEE M/2 X /2 X /2t 1
PIPE 1/2 X 14-1/4 TBE...... oot ettt 1
LTSI 0 T 1= PSP 1
QUICK DISCONMNECL. ... .eiiiiieiiee ettt ee ettt e et e et e et eebeeebeeebeeebeaeseeensseeasaesansnsaeeenas 1
Tube - Flex (29 In.)......cccec...
EIDOW - Street 1/2 X 90 DEQ....cciueeiiiiiieii ettt sttt e e
Receptacle - Ol SUCHION. ........couiiiiiiii ettt e e e 1
O-RING (VION)...c ettt et e et e e e aee e e e e e
Mach. Screw 10-32 x 3/8 Hex Washer Hd...........ccooiiiiiiiii e
Tube - FIex (12 IN.).cciiiiiiieeeeese e
Pump Motor Assy. (115/230 V., 60 Hz.) (8 G.P.M.)...cocuiiiiiiiii e 1
EIDOW 1/2 X 90 DEJ. ..ttt ettt ettt ettt e e h e et e et e e bt e smbeeemeeeanbeesnneentaeeaeeannne 1

Pipe 1/2 x 2 TBE

U-Bolt.....oooieiiiis

NUE ASSY. 1/4-20 HEX....eeeiniieet ettt ettt st e e e e e 2
HOSE = DISCAIA (B FL.).ceeieiieieie ettt AR
Hose - Discard (4 Ft.). .
SUPPOIt = Ol REIUIMN. ...ttt e ee e
[ E= LT U o o TSRS 1
Harness - Extension (Filter SWItCh)...........ooi e 1
HAMESS - ERF ...t 1
Harness - Branch, ERF..

HAMMESS = ERF ().t iiiteitet ettt et e et e e sae e et e e e bt e emteenteeeaeaannnes
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ER SERIES FRYERS REPLACEMENT PARTS

24 00-521820

25 NS-046-52

26 00-422281-00007
27 00-422281-00008
28 00-958681-00001

29 00-428914-000G1
30 00-497320-00002
31 00-422304-000G4
32 00-499489-000G1
33 00-499491-000G1

- m e m e m e ————————— =

U-Bolt

Nut Assy. 1/4-20 Hex
Hose - Discard (6 Ft.)
Hose - Discard (4 Ft.)
Support - Oil Return
Harness - Pump

Harness - Extension (Filter Switch)

Harness - ERF

Harness - Branch, ERF

Harness - ERF (T)

PARTS NOT ILLUSTRATED

OIL RETURN
(BATTERY WITH FILTER)

-

\ Jefferson Brand
5-6  Before 6/18/14

’
’,

PL-59483 |

F-43220 Rev. E (December 2023)

-20-



ER SERIES FRYERS REPLACEMENT PARTS

OIL RETURN
(BATTERY WITH FILTER)

ILLUS. PART NO. NAME OF PART AMT.
PL-59483

1 00-419251-00001  Fitting = 90 DEQ. SWIVELL ... ..eiiuiiiiiieiiie ettt ettt e e e e sbe e e ste e e eneeesaeeanseeeaeeannes

2 FP-013-17 EIDOW - Street 1/2 X 90 DIEQ. .. ceiueei ittt ettt ettt et e et e et e e eaee e snbeentaeeaeeannes

3 FP-035-91 Pipe 1/2 x 1-1/8 TBE.............

4 00-418786-00001  Valve - ChecK........ccocuveiiiiiiieiceicceeee

5 00-428691-00002 Valve - Solenoid (120 V.) (Before 6/18/14).. .

6 00-428691-00003  Valve - Solenoid (208 V.) (BEFOre 6/18/14)......ccuuiiieieiiieiiiee et

7 00-959909-00001  Valve - Solenoid (120 V.) (Starting 6/18/14).......ceeiiieeieeieie et

8 00-959909-00002 Valve - Solenoid (208 V.) (Starting 6/18/14).... .

9 FP-019-25 TEE /2 X M2 X /2ot te ettt ett ettt e et e et e e s neeenteeeneeebeeene e e e e nnneaeas
10 FP-034-01 PiIPE = CrOSS 1/2 NPT ..ottt ettt et e et e et e e sae e e saee e s e e enaeesnseensseeaeaennes 1
11 FP-077-68 EIDOW 1/2 X 90 DBJ.....eeeeiiie ettt ettt ettt e e et e et e et e e bt e snbeesnseeenseesnseansseaaeeannes 2
12 FP-035-95 PiIPE 1/2 X 2 TBE ... ettt ettt ettt e et e e et e e e ae e e eab e e eabeeene e e enaeeeateansaeeaeaannes 1
13 00-417792-00008  Pump Motor Assy. (115/230 V., 60 Hz.) (8 G.P.M.)..

14 00-426602-00001  TUDE = FIEX (12 IN.)tttitiiiiiieitit ettt ettt et ettt e e b e et e et ee e bt e smbeesteeeneeenseansbeaaeeannnns 1
15 00-426602-00004  TUDE = FIEX (19 IN.) e ttiitiiiiieiie ettt ettt et e et e st e bt e e bt e sabeeabeeebeesabeenteeeaeeannnns 1
16 00-426602-00001  TUDE = FIEX (12 IN.)ettiutieiitteitte ettt ettt et e et e et e et e et e smbeeabeeenbeeeabeenbeeeaeeannnns 1
17 SC-114-01 Mach. Screw 10-32 x 3/8 Hex Washer Hd.........c.c.ooiiiiiiiiii e 2
18 00-426567-00002  O-RiNG (VIION).....uttiiitieitieitie ettt ettt ae e ae e e be e e e bt e saee e sbe e e sab e e sabeesbeeeeeeannnne 2
19 00-426567-00003  Receptacle - Ol SUCHION. .......coiiiiiiiiiii ettt e e e e 1
20 00-426602-00002  TUDE = FIEX (29 IN.).ueiiutiiiiieiiie ettt et et e et e et eeateesseeesaeeesseesseaeseeenbeessseaaeaannns 1
21 00-418781-00001  Quick Disconnect
22 FP-085-79 Pipe 1/2 x 14-1/4 TBE
23 FP-090-79 Pipe 1/2 x 19 TBE
24 00-521820 U=BOIE. ..ttt ettt h ettt e e h e e e be e e st e e be e e beeenteeenaeeebeantaeeaeaeannns 1
25 NS-046-52 NUE ASSY. 1/4-20 HEX .. oottt ettt et eae et e e e e e saseensaeeaeaennes
26 00-422281-00007 Hose - Discard (6 Ft.). .
27 00-422281-00008  HOSE = DISCAIA (4 FL.)....eeiiiie ittt et ettt e et sae e et e e beeente e nnnnneeeas AR
28 00-958681-00001  SUPPOIt = Oil REIUM ... ..uiiiiieiiee et e e e e e e e e et e e e ets e e e ssaeaeeassssnssnnanes 1
29 00-428914-000G1  HAIMESS = PUMP......uiiiiiiiiiie et ie e see et e et e e s st e e e e saa e e e easaeeeeaabeeeeasssaeaeassaeeessseseesssnensnnnnnes 1
30 00-497320-00002 Harness - Extension (Filter SWitCh)............coiiiiiiiiii e 1
31 00-422304-000G4  HANESS - ERF ..ottt e e e e st e e st e e e snaeee e sseeessbeeesnsaeeesnsnnsnsnnnnnes 1
32 00-499489-000G1  Harness - BranCh, ERF..........cooo e e e e as 1
33 00-499491-000G1  HAMESS = ERF (T).iiuiiiiiieiie ittt ee e e e e e 1
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____________________________________________

26 00-499486-00001 Clip - Drain Pipe

27 00-413927-00001 Grommet - Rubber

00-499085-00005 Insert - Fabric Envelope (3-3/4 x 22 In.)
29 00-499085-00006 Insert - Fabric Envelope (9-1/4 x 22 In.)

PARTS NOT ILLUSTRATED

____________________________________________

N
o

PL-59484 |
18-19-20-21

FILTER ASSEMBLY
(STAND ALONE WITH FILTER)
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ER SERIES FRYERS REPLACEMENT PARTS

PART NO.

00-956904-00001
00-956904-00002
00-499087-00002
00-499087-00004
00-499085-00003
00-499085-00007
00-499086-000G4
00-499086-000G7
00-499089-00002
00-499089-00003
00-956901-000G9
00-956902-00G13
NS-017-49
00-499083-00002
00-499084-00002
00-956907-000G3
00-956907-000G4
00-958026-000G5
00-958026-000G6
00-958026-00008
00-958026-00011
00-426606-000G5
00-426606-000G7
00-958000-00G15
00-958000-00G16
00-499486-00001
00-413927-00001
00-499085-00005
00-499085-00006

FILTER ASSEMBLY
(STAND ALONE WITH FILTER)

NAME OF PART AMT.
Splash Guard (11 X 22 IN.) (50 SEHES)....cciueeiieeiieeiiie ittt ettt et sbe e see e eeeeaaeann 1
Splash Guard (16-1/2 X 22 IN.) (85 SEIES)......cciuiiiiiiieiiie ettt 1
Screen - Fine Mesh Filter (Metal) (22 X 5 In.) (50 S€r€S).......ooiuiiiiiiiiiiiiieeiee e 1
Screen - Fine Mesh Filter (Metal) (22 x 10-1/2 In.) (85 Series)........cccevoeiriieiiiieniieiee e 1
Insert - Filter Screen (2-1/4 X 19 IN.) (50 S@FES)......cciiiiiiiiiiieeee e 1
Insert - Filter Screen (7-3/4 x 19 In.) (85 Series)....
Filter - Envelope (6 Pack) (Fabric) (50 Seri@S).........ctuiiiiiiiiiiiiiieiiieiet et 1
Filter - Envelope (6 Pack) (Fabric) (85 Seri€s).........cciuiiiiiiiiiiiiiierie et 1
Clip - Filter, Envelope (5 In. Lg.) (50 SEMES).....ccutiiiiiiiiiiiiiiiie ettt 1
Clip - Filter, Envelope (10-1/2 In. Lg.) (85 SEreS).......uuiiiiiiiaiiiiieeeiiee et 1
Tube, "S" Suction (50 Series)
TUDE - SUCHION (85 SEIIES).....ueeeieiiiiiie ettt et e et e e e e e e e e e e
JAM NUL 3/4-16 HEX. ..ottt sttt ettt e e e e et 1
(07010 o111 o RS U e (1] o TSRO PPPPR 1
KNOD = POIt SUCHON.....c.eiiiiiiie it 1
TOP - CoUNtEr ASSY. (50 SEIES)....ccueiiiieiiiie ittt ettt ettt ettt e bt e e e 1
TOp - Counter ASSY. (85 SEIES).......uiiiieiiieie e e 1
Guide - Cabinet (RH) (27-1/2 IN.)...eiieeieeieeeee ettt ee e sneeeennnee s 1
Guide - Cabinet (LH) (27-1/2 In.)....
ROMET (RH) (27172 IN. )ttt ettt ettt enn e eneeeaenneeanns 1
ROMET (LH) (27-1/2 IN.).c ettt ettt ettt ettt ene e e e eneeeanne 1
Basket - SCrap (50 SErIES)......uuiiiuiiieeiiiite ettt et et e e e aaae e e e e nbe e e e s e e e eaeaaaaaans 1
Basket - SCrap (85 SErIES)......uuiiiiiiieiiiiie ettt et e e s e e e e e e e e as 1
Pan Assy. - Filter (50 Series)...
Pan AssY. - Filter (85 SEIIES)......uui ittt et e e e e nnee
(O] T T B =g T =T o L= TSSO UPTRRROPRUPPPPNt 1
Grommet - Rubber..........c.cciiieiiiiiceen

Insert - Fabric Envelope (3-3/4 x 22 In.) (50 Series)
Insert - Fabric Envelope (9-1/4 x 22 In.) (85 Series)
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_____

FILTER ASSEMBLY
(BATTERY WITH FILTER)

’ 31 00-422281-00007 Hose - Discard (6 Ft.)
32 00-499486-00001 Clip - Drain Pipe
33 00-413927-00001 Grommet - Rubber

PARTS NOT ILLUSTRATED

Y

N ————
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ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-59485

PART NO.

00-428518-00001
00-428519-00001
00-499087-00002
00-499087-00004
00-499085-00003
00-499085-00007
00-499085-00005
00-499085-00004
00-499089-00002
00-499089-00003
00-499086-000G4
00-499086-000G7
00-956902-000G9
00-499081-00G13
NS-017-49
00-499083-00002
00-499084-00002
00-497374-000G1
00-497374-000G2
00-426606-000G4
00-426606-000G6
00-428180-000G4
00-428180-000G5
00-426600-00002
SC-022-35
00-426600-000G1
00-958026-000G5
00-958026-000G6
00-958026-00008
00-958026-00011
00-422281-00007
00-499486-00001
00-413927-00001

FILTER ASSEMBLY
(BATTERY WITH FILTER)

NAME OF PART AMT.
SPIash GUAIA (50 SEIIES).....ceiiuuiieiiiiie ettt et e e et e e s et e e sanbeeeeanneeesaenneeneeneeee 1
SPIash GUAd (85 SEIIES).....ccoiuuiiiiiiiie ettt st et e e e abe e e e aabe e e eatantebeeeeeee 1
Screen - Fine Mesh Filter (Metal) (22 x 5 In.) (50 Series)..........
Screen - Fine Mesh Filter (Metal) (22 x 10-1/2 In.) (85 Series)
Insert - Filter Screen (2-1/4 x 19 In.) (50 Series)........cccceerveennee.
Insert - Filter Screen (7-3/4 X 19 IN.) (85 SEMES)....c..utiiuiiiiiiiiie et
Insert - Fabric Envelope (3-3/4 x 22 In.) (50 Seri€S).......cccciiiiiiiiriieiieiie e 1
Insert - Filter Screen (10-1/2 x 13-1/2 In.) (85 Series)..
Clip - Filter, Envelope (5 IN. Lg.) (50 SEMES).....ccuutiiiiiriiiiiiieie ettt
Clip - Filter, Envelope (10-1/2 In. Lg.) (85 S€r€S).......cciouiiiiiiiiiiiie e 1
Filter - Envelope (6 Pack) (50 SErIES).......ccuiiiiiiiiiiiiiieciee ettt 1
Filter - Envelope (6 Pack) (85 SEIES)......ccuuuiiiiiiiie ittt e e e e 1
Tube - Suction (Assembly) (50 Series)..
TUDE - SUCHION (85 SEIIES)......eeiieiiiieie ettt ettt e e see e e e e e 1
JAM NUL 37416 HEX ..ttt ettt ettt e e et 1
COUPIING = SUCHION ...ttt e bt e et e et e e eab e e saee e nnbeeeaeann 1
KNOD = POIt SUCHON. ...ttt eane 1
VESSEI ASSY. (50 SEIIES).....eiitiiitie ittt ettt ettt e bt e e 1

VESSEI ASSY. (85 SEIHES).....eiuiieiiiicieeiie e e e e 1
Basket - Scrap (50 Series)
Basket - Scrap (85 Series)

Drawer Assy. (Incls. Items 18, 19, & 20) (50 S€ri€S)........ccriiiiiiiiiriiiiiiee e 1
Drawer Assy. (Incls. Items 18, 19, & 20) (85 Seri€S)........ccoiiiiiiiiiiiiiiiiieeeieeee e 1
BEAING = ROIIET ...ttt e ettt e e et e e e e st e e e s sbe e e e e sneeeeaaeaaaanns 2
Mach. Screw 1/4-20 x 1 Slotted Flat Hd. (SST).....ccciiuiiiiiiiiiieiece e 2
Roller Guide Assy

Guide - Cabinet (RH) (27-1/2 IN.) ..ottt ettt ae e 1
Guide - Cabinet (LH) (27-1/2 IN. )ittt ee e 1
ROMEr (RH) (27-172 IN. ).ttt 1

RONEE (LH) (27172 TN.) 1ttt ettt bttt ettt e e e e e 1
HOSE = DISCAIA (B FL.). ettt et e e e e 1
ClIP = DA PiPE...c ittt ettt ettt ettt e e 1
Grommet - RUDDET ...t e e 1
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-

5 |

4/(‘\C>

1-2

48

47

46

45|
44— |

43— |

41-42

35-36
40 {
BASKETLIFT COMPONENTS

F-43220 Rev. E (December 2023) -26 -



ER SERIES FRYERS REPLACEMENT PARTS

ILLUS.
PL-61249

PART NO.

00-422018-00001
00-422017-00001
00-418503-00002
SC-088-40
PB-004-04
00-956914-000G6
00-956914-000G7
PB-004-04
SD-032-07
WS-004-33
NS-047-73
00-422247-000G1
SD-036-03
SC-109-10
NS-009-07
00-078752-00012
SC-037-80
NS-009-02
SC-112-90
00-411496-000F3
00-418159-00001
00-418123-000G1
00-418156-00001
00-418156-00003
00-418517-00001
00-418484-00001
00-418513-00001
SD-032-07
SC-037-80
SC-018-47
00-416535-00004
SC-109-10
NS-009-07
SD-036-03
00-418480-00001
00-418510-00001
00-078752-00012
SC-109-10
NS-009-07
00-418482-00001
00-418475-000G1
SC-055-02
NS-047-73
WS-004-33
SD-015-41
00-418477-000G1
WS-004-33
NS-047-73

BASKETLIFT COMPONENTS
NAME OF PART AMT.

WIrap = TOP (85 SOIIES)...cei ittt ettt et e et e e et e e e ebaee e e e e e e enaes 1
=T o T Mol o BN (S S Y=Y =T USSP PPRRPP 1
TUD. .. e e 1
Set Screw 5/16-24 x 1/4 Hex Hdls., CUP Pt.......ooo ot 1
PIUG BUON (1174t ettt et st ea e e e e e anee 1
Lift Assy. (Single) (85 Series)...................
Arm - Basket Assy. (Single) (50 Series)...
Plug BUutton (1-1/4)...ccoeiieee e
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccciniiiiiiiniiiiiecieeeee 2
WWVASKIET ...ttt ettt ettt h ettt e b ettt e e e
Lock Nut 5/16-18 Hex....
BeariNg SUPPOI ASSY.....eiiiiiiieiitie ettt et e e et e e e et e e e eab e e e e ne e e e e nbe e e eanbeeeaaeeaaaens
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB.........cccoooiiiiniiiiiiiiiiiiinnees 10

Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).......ooiiiiiiiiiie et 1

INUE B-32 HEX. .ttt e e e e e ettt e e e e e e st eeeeaeeee s s nsnsseeeeaeeeesasnnnanaaeeaees 1
(7= o] o TN OF= o1 -SSP SURUPPPPE 1
Cap Screw 10-24 X 1/2 HEX H.......veiieeiiee ettt ettt e st e e e aeensnnnnannnnees 8
N[ I T Rt 2
Mach. Screw 4-40 x 1 Slotted Pan Hd.........cceoiriiiiiee e 2

MICTOSWILCN. ...t e e e e e e et e e e e e e e et e e e e e e ee b eeeeaaes 1
BIOCK = Cam SWItCR......ieiiiiieieeee e e e e e e e e e e e e e e e e e e 1
PIAte = MO0 ... .t e e e e e e e e et e e e e e e e e e aar e e e aeeeeea e aaaaaes 1
Gear - Motor (115 V., B0 HZ.) . ..ottt et neeeeees 1
Gear - Motor (208 V., 50/60 Hz.).
5] a1 T8 e IR 1Y (o) (o] PSPPSRt

Base - Motor Mounting (50 SEHES).......ciiiuiiiiieiiie ettt ettt et e e e e neee 1
Base - Motor MouNting (85 SEMES).......ciiiuuiiiiieiiie ettt e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cocoiiiiiiinniiniie i 2
Cap Screw 10-24 X 1/2 HEX H.....c.eviieeiiee ettt e e e e st a e e e e easnnsnaennnees 2
Mach. Screw 10-32 x 3/4 Slotted Pan Hd...........oooiiiiiiiee e 4
SWItCh - ReIaY S.P.D.T. 24 V. .ottt ettt e et naaaae e 1
Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).....ccoiiiieiiiiieeeeie e 3

INUL B-32 HEX. -ttt ettt ettt ettt e e e s e eae et en s e et e e e eneenneeeenneeann 3
Self-Tapping Screw 8-18 x 3/8 Slotted. Hex Washer Hd., Type AB........cccccoieiiiiiiiniiiiiieeee 4
Wrap - BOtOM (50 SEHES)....cuueiiiiiiii ettt et e et e e e sae e e e e e e e e e e 1
Wrap - BOtOM (85 SEHES)....cuuiiieiiiiiiiieie ettt e e e e 1
Clamp - Cable

Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).......ooiiiiiiiiiie et 1
NUE B-32 HEX...ceee e e e 1
GFOIMIMEL. ...ttt r ettt e e r ettt e ke s n e e et eee e et e e s r e et e snneeennee s 1
CrANK = AN ASSY ...ttt ettt ettt bttt e et a e ea bbbt et e e e e 1
Set Screw 1/4-20 x 1/4 Hex Hdls., Cup Pt. (SST)...ccceiiiiiiiiiei e 2
[ Yo Q8 N0 Ao A R = N o = PSP 1
K72 3 T SRR 1
Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT......cooiiiiiiiiiee e 2

COUPIET ASSY ...ttt ettt et a ettt e et st e e bt e nae e e bt et e et nae e et eee e 1
LAV = g T T U PUPUR N 1
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